SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

SEL SERIES ELEGCTRIC
TAILGATE SPREADER

WWW.MEYERPRODUCTS.COM 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

INCLUDED IN THIS MANUAL:

Safety Instructions ------- e e ----mmmmmmmemme--- 3-5
Control Electric Specifications & Installation ----- = e e e e e 6
Harness and Wiring Diagram ----------------- ——mmeee- oo 7-9
Trough mounting instructions------=--=========mmmmm e mmmmmmmmemmeee 10-11
Spinner Assembly and Installation -------===========s e oo 12-14
Spinner Spread Pattern Instructions -------- mmmmmmmmmmemee oo mmmmmmmmmme e 15-16
Operating Instructions ---------------=-------- mmmmmmmmmmmm oo mmmmmmmmmmmmm e 17-18
Recommended Regular Maintenance ----------===========mmmmmmmmmm oo —mmmmee- 19
Assembly Parts Drawing & Parts List ---------- mmemmmmmmmmmmme e mm—mmmmmmeemeeeea- 21-28
Spinner Assembly Parts Drawing & Parts List ------------------ m=emmemmemeemeeeeeeeeeee 29-32
Name Plate Information ----------==-=-=--m-mmmmemoe oo = 33
Warranty --------==-====--nmnm--- mmmmmmmmm e oo 34

WWW.MEYERPRODUCTS.COM PAGE 2 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

SAFETY PRECAUTIONS

The best safety device is a careful operator!

This symbol means ATTENTION!
Become Alert!
Your safety is involved!

Please read and understand completely before doing!

BEFORE PERFORMING MAINTENANCE OPERATIONS, PARK VEHICLE ON LEVEL GROUND.

SET PARKING BRAKE, SHUT OFF ALL POWER, AND MAKE SURE ALL MOVEMENT HAS STOPPED.

IF BODY ISRAISED, IT MUST BE SECURELY BLOCKED SO IT CANNOT COME DOWN.

SUPPORT BLOCKS MUST NOT BE REMOVED UNTIL THERE IS NO DANGER OF ANYONE BEING UNDER BODY

WHEN BODY IS LOWERED.

Improper use of this equipment can result

in serious injury. To reduce this

possibility, give complete and undivided
attention to the job at hand, and follow these safety
precautions.

PREPERATION:

Know your controls. Read this instruction manual. Learn
how to stop the equipment quickly in an emergency.

Do not allow children to operate machine; nor adults to
operate it without proper instructions.

Keep all individuals not involved in the use of the
equipment a safe distance away.

A copy of this manual should be available in the cab at all
times. A copy may be obtained from your local dealer or
download from www.meyerproducts.com

OPERATION:
Do not exceed rated capacities of chassis or hoist.

Observe and shut off all equipment controls before
starting engine so equipment will not unintentionally
operate when engine is started.

Always check area around machine before engaging or
operating controls.

Vehicle should be on a flat surface prior to raising bed.
Operation on slippery uneven terrain may result in
equipment damage or personal injury.

Know the material you are hauling and plan your haul to
avoid “set up” or freezing of the load in the dump body.
In the event that a load becomes stuck or frozen in the
body, do not abuse, overload, or damage the truck, haist,
or body in efforts to quickly free the load. It may be
necessary to thaw indoors to safely remove such a load.

WWW.MEYERPRODUCTS.COM

PAGE 3

In the event that shoveling or mechanical means are
used to free the stuck load, be sure the load is NOT
hoisted and the tailgate, if opened, is secured properly
before starting this effort. If hoisted, a stuck load, or
portion, could release unexpectedly and cause injury to
personnel or damage to the body, truck, or surroundings.

Some materials such as mud, or sludge, may shift easily

when wet, resulting in increased tendency to overturn the
truck on curves, unstable ground, or side slope situations.
Reduce load size, speeds, and side slopes, and use care
and planning to avoid this potential occurrence.

Unload the body and securely prop and block a raised
body before any service, inspection, or repair work is
started.

Be sure the PTO is disengaged before traveling. Failure
to disengage the PTO from driving the pump/valve when
in transit may allow the dump body to rise unintentionally.
This may lead to loss of vehicle control, accidental injury
and/or property damage.

Lift points are provided to safely lift body assembly.
Never lift or handle loaded body, empty material prior to
handling the body.

Always wear relatively tight and belted clothing when
operating equipment. Loose jackets, shirts sleeves or
other loose clothing should not be worn because of the
danger of catching them in moving parts or controls.

Stop and inspect equipment if unusual movement,
sounds, or noises are observed. Repair damage before
restarting and operating the equipment.

Disengage power to all operating equipment: (1) before
leaving operator’s position, (2) before making any repairs
or adjustments, or (3) when not in use.

Take all possible precautions when leaving the
equipment unattended; such as disengaging the
hydraulic system, shifting vehicle out of gear, setting
parking brake, shutting off engine and removing key.
Never leave raised body unattended.

00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

contact with aturning auger.

NOTICE!

Your spreader is equipped with a safety interlock device. This device must be
disconnected before the spreader trough bottom door and the spreader trough top
cover can be opened exposing the auger. This device positively disconnects all
electric power from the auger drive motor to prevent accidental bodily injury due to

A\ CAUTION

. KEEP ALL SHIELDS IN PLACE.

. MAKE CERTAIN EVERYONE IS CLEAR
BEFORE STARTING MACHINE OR
MOVING VEHICLE.

. KEEP HANDS, FEET, AND CLOTHING
AWAY FROM ALL POWER DRIVEN PARTS.

. DISENGAGE PTO, SHUT OFF HYDRAULIC
VALVE, AND SET PARKING BRAKE
BEFORE LEAVING OPERATORS POSITION.
MAKE SURE ALL MOVEMENT HAS
STOPPED BEFORE SERVICING,
UNCLOGGING, OR CLEANING MACHINE.

- USE FLASHING LIGHTS WHEN
OPERATING MACHINE.

- MAKE SURE MACHINE IS SOLIDLY
SUPPORTED WHEN IT IS BEING

MOUNTED, DISMOUNTED, OR STORED.
IF DEFACED - ORDER PART NO. 04049 045 00

This decal appears on the left end,
or the right end of the spreader
trough. It cautions all to observe
general safety procedures when
operating this equipment,

A DANGER

Turn power off before
semclng or clenning

This decal appears on the back of the spreader
trough cover plate. It alerts all to the danger of being
caught in the dropout opening or from the top of the
spreader trough where serious personal injury could
result.

WWW.MEYERPRODUCTS.COM

A DANGER

SERIOUS PERSONAL INJURY OR DEATH CAN RESULT
IF THE SAFETY INTERLOCK DEVICE - AS INSTALLED ON THIS SPREADER:
® IS ALTERED IN ANY WAY FROM TS ORIGINAL INTENT AS SHOWN

# IS NOT MAINTAINED SO AS TO OPERATE ACCORDING TO ITS
ORIGINAL INTENT AS SHOWN

ELECTRICAL COUPLING CONNECTED ELECTRICAL COUPLING NOT CONNECTED

TOP COVER TOP COVER i |

= ] & Ry
BOTTOM DOOR T | 7
(CLOSED) N 5 | \ l
- | BOTTOM DOOR _-'[T‘
(OPENED) \
LATCH HANDLE I5 FULLY CLOSED ' e —
LATCH HANDLE CAN BE OPENED

SPREADER WILL OPERATE SPREADER WILL NOT OPERATE

TOR COVER CANNQT BE OPENED REARWARD TOP COVER CAN BE OPENED REARWARD
AND BOTTOM DOOR CANNOT BE OPENED AND BOTTOM DOOR CAN BE OPENED
EXPOSING AUGER Ly ——

This decal appears on the back of the
spreader cover plate at the right end of
the spreader. It alerts all to the danger
associated with the improper use of
the Safety Interlock Device.

'Y A DANGER
z?i')(‘) Stay clear while
N spinner is turning

IF DEFACED - DRDER PART NO. 04049 044 00

This decal appears near the spinner assembly on the
back of the spreader trough cover plate. Italertsall
to the danger of being struck by material being
spread by the spinner assembly which could resultin
serious personal injury.

PAGE 4 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL
SAFETY DECAL LOCATIONS

5 ) )
2. /
®3 I
4 L e B
AN
o [ |
\ 0
il = /
[ / ’;‘gl\ T l l/ Hgﬂ m 1

I | il |
Jb & " dod | wem @ggﬁ;

o (J
q-a— —
=7
o
‘CENTERED ON
@ \TEM 23
DRIVE END VIEW
SHOWING CHAIN COVER & CAUTION DECAL
ITEM PRODUCT QTY DESCRIPTION
39 62515 1 DECAL, DANGER (AUGER) (9 X 2 3/4”)
40 62006 1 DECAL, DANGER (SPINNER) (9 X 2 3/4”)
41 62007 1 DECAL, CAUTION (4 1/4 X 4 %)
42 64055 1 DECAL, SAFETY INTERLOCK ELEC.

WWW.MEYERPRODUCTS.COM PAGE 5 00122-517-01 SEPTEMBER 2009



-
<
>
Z
<
=
Z
o
[
o
-
14
-
n
-
o
Z
g
14
w
o
©)
o
Z
<
Z
o
<
-
S
-
n
=
-
w
2]

M3IA 33vd

SISSYHO NO
S¥3LIIT 0V18 ININVAREd
~ SNOLLYNSIS30 ¥0100 34N

"Klddy SIONVITIOL QHYONYLS
S,HFMLOVANNYAY “LINN TYNLOY HOM4 TETSATe
N3YWL N338 3AYH NMOHS SNOISNIN3Q M3IA-3a1S
—310N-

sodNaay = 3 Tng

23N ¥OION MINNIS = TR MGTA

S04_4OLON UaNNIGS = 3 N339D

3N AwLYVE = 3l Yovie 53N MOloW waany = 3wl 3me
Sod Aaaliva = 3w a3 S04 HoloW w3y = ik ALK
‘siTian SINALND JaloW

MQQQQ ©® ©
©e.®

SLIWA0H9 IALOILONd
NYHL YOvE 103 S3UI

ONLYOD UIHM-440
ONILY0O GIINLXAL HOV1E ¥IA00
*SHOTI04 SV HSING /M TVLIN 3ANSOIONI

SIHOLIMS X008 % STId FTALS GONM STOYINGD
(VIOL ¥O “LINDYD ¥3HIT ¥04) SV 08 “NOILI3LOYd QVOTY3NO

SONILLES Vi@ ONILSIX3 OL Nuni3y
'SONOJ3S WY3AIS ¥04 30N 1SV18, OL LHIIVYLS 09

dNLYvLS VILINI

MOLON 00 (WNWININ) dH Z/1 TOMINOD OL LINOYID HOY3 ALNIGYdYO

SONILLAS TV SNONNIINOD

o0 ACL JOVLT0A ONILYY3d0
Y3ITI0YINOD 33dS F1gWvA Twng 3dAL LINN
‘SNOILYOI4103dS

WANINNY d3Hsnyg
— vMaEvH /M Tiva wz;z:%\

49 YOVIE %
SYIENAN V18 /M
W NNNIKNTY

(NO SI HOLINS
A3N0d,, TTHAM GIYNIANTI)
HOLIMS #3004 440-NO

HOLMS ¥3008 AMVINIHON

(S1SIX3_NOILINO (Q3ss3dd SI HOLMS
QI138Y1 NIHM SILYNIANTTY) WISV18, NIHM SILYNINMTI)
[ERE) QII-NIRO

MIIA~ INOH4

il
W O\ a<o#m\mu10 mw

5

1sv18  ¥3mMod i}

HINNIIS 39NV

HOLYJIONI NOLLISOd

= NO Sl HOLIMS

AMOd, TTIHM GIYNIKNTI
Q31-NT380

oMV 0L
NI

(aunM) vozu
HOLOINNOD T10dH3N0d NOSHIANY

oMV 0

(ame) vozu e

HOLOINNOO F10dHIMOd NOSHIANY

oMV 71

(N33w0) VoL WM NI

HOI0INNGO F104¥3M0d NOSHIANY

oMzl
(3LHM) VL W MOTIIA

HOLOINNOD F10dMIMOd NOSHIANY

loa fo113x

oMY ¥1
W T1dnd

H0103NNOO N3 035010

(03¥) voz) SIS 8s
¥0103NNOD 310d WNQ NOS¥3ANY

oMY B
M Hovig

[(HIN ¥3dodd) HoT3E
HGIA 3OS HUM NOTTY LON S300 M3IA
— ONIMVHQ 4D 3SN 3AID34A H04]

MIIA dOL

SNOILYOIFIDIAS WIALSAS /M
296£9 1aNvVd 10YLINOD 2181031

NOILVTI1VLSNI ANV

SNOILVOIFdIODEdS TOHLNOD O1d103'1d

PAGE 6 00122-517-01 SEPTEMBER 2009

WWW.MEYERPRODUCTS.COM



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

ELECTRIC CONTROL INSTALLATION (continued)

ELECTRIC WIRING HARNESS
63963

HARNESS-E

HARNESS-B
HARNESS—C

HARNESS-A
HARNESS—D

EED CONTROLLER

WWW.MEYERPRODUCTS.COM PAGE 7 00122-517-01 SEPTEMBER 2009



-
<
>
Z
<
=
Z
o
[
o
-
14
-
n
-
o
<
g
14
w
o
©)
(@]
Z
<
Z
o
<
-
S
-
n
=
-
w
2]

(03SN 39 10N ISNN 3Svd NOY4 GIAON3Y SMINIS ONOT)  (NOLISOd 318¥D 1S38 404 GILVI0Y I8 AVA)
"JOLON OLNI ONIM3YOS 340438 SAYIYHL 01 034-3LILO01, AlddY 'A134N03S N3LHOIL "NOILYOOT SIHL 00 811 919%0# 39WIaVd
'SMIYOS MIN ¥3ANN AINO SYIHSWM 03MOVE-y3d8Nd TvI03dS 35N 1¥ 430N03Y ¥Y39 OL YOLON INNOW OL SSINYYH TOYINOD dOLOW WNd NI
‘03AOW3d S| 3SYE N3HM (3AOW3FY SMIHOS S30V1d3Y Q35N Y3HSYMMOO0T % 1108 ¥3ANN 30¥1d A3HSINGNA 01 21E/M SLINNOYD (2)

YOLIINNOD 40 ON3 INLLNOY FHIM SSINYYH INIMOHS
NO 9N1d/dv0 TI¥LSNI N3 INYT — MIIA INOYA

MIIA SIHL NI NMOHS

SY ¢ W3l NO G3NOILISOd
ATBNISSY HONOYL OL 3dN33S

W
0
LT /a

T3S 0L %

SM3¥IS NIIHIIL "SNOILOINNGD TYNINYAL Yo (dM9 400
NIV H3LIY ¥IA00 % 1INV TIVISNI NYHL 378v0 ONILYISNI ¥3Ldv SON3
‘of WAL HUM 9v8 OILSYId Lvdvd3s 318v0 NO STYNINYIL INI dINO) Q

INIddIHS 404

[T TITT T

i

‘9N1d NO NMoa

35070 0L 4000 MOT1Y
‘OMd L¥3SNI AT3L31dW00
Q "13M00S NO ¥00d N3dO

NI GIHSINYNA 38y SIAN aNLS IWNINYAL 00 911 919v0# 9OV
SSY4E % 'SMIYIS IPASYD ¥3FANY HIA0D SSINYYH TOHINOD HOLOW T¥nad

NI G3HSINYNA STYNIWGAL ONIY (2)
% did9 0400 JYOLONANOD—¢
ONY SLAN ONILSIX3 8¥N1SI0 LON 0Q) In @ @)
SONLS 0L STYNIAMAL NO-03dAMO 3dn03S

‘ANLS ¥3d LNN SSvaa AINO (1) 9NIsn

a3y

@

(SANLS NO SHIHSYM

(ASSV HDNOY.L dD SS ) 2209
(ASSV HONOYL dD SJ ) 1209
(ASSV HDNOWY.L SS) 020t9
(ASSV HDNOYL SO) 6T0Y9
ONILNOY SSANYVH ONIYIM
M3IA AN3 IAIEA

PAGE 8 00122-517-01 SEPTEMBER 2009

WWW.MEYERPRODUCTS.COM



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

ITEM PRODUCT QTY DESCRIPTION
6 64015 1 MOTOR, 12 V 1650RPM 60A 1/2 HP
50 64023 1 CLAMP, CUSHIONED 3/4” WIDE 1/2”
51 63245 3 CLAMP, CUSHIONED 3/8” LOOP SS
52 CS 20003 3 BOLT, 1/4-20 X 3/4” HH G5 ZP

SS 62189 3 BOLT, 1/4-20 X 3/4” HH SS
53 CS 62187 3 NUT, 5/16-18 SER FLANGE ZP

SS 62690 3 NUT, 5/16-18 SER FLANGE SS
S7 64024 4 SCREW, M6--1.0 X 10 SCH SS

WWW.MEYERPRODUCTS.COM PAGE 9 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

WWW.MEYERPRODUCTS.COM PAGE 10 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

TROUGH MOUNTING INSTRUCTIONS

Hinge Pin E Hairpin Keeper (Large)

o Brace pin
Hairpin Keeper (Large)

Hanger Iron Brace 1 %

V 0
Brace pin _/ ll‘ ¢
|
i3
’A : t
Spreader — = - | | —
;I J [
= } :
Detach Bracket 4
, Truck Dump Body
1/2” X 11/4”
Bolts Quick Detach Plate
WWW.MEYERPRODUCTS.COM PAGE 11

00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

TROUGH MOUNTING INSTRUCTIONS
(Continued)
GENERAL:
This spreader is designed to mount rigidly on the rear of the truck dump body, below the tail-
gate, and supported by brackets bolted to the rub rails of the dump body. Instructional drawing
is included in this manual to show the details on page 11.

A DANGER

Support spreader and other heavy components solidly when positioning for mounting on truck
dump body.

IMPORTANT:

On occasion, due to improper handling during shipment or storage, the vertical ends of the
trough get bent in or out slightly. Be sure these are square and true before installation. Once
installed, the mounting brackets should prevent further deformation.

1. Position the spreader under the dump body tailgate with the auger drive housing to
the right side of the truck. The trough lip on the forward side of the spreader should
be as close as possible to the cross member under the floor of the dump body.

The tailgate of the dump body should lay down horizontally over the spreader, yet the
spreader must be mounted up under the tailgate as high as possible.

2. Pin quick detach plates to spreader detach brackets.

3. Position quick detach plates against dump body cornerposts and clamp in a level
position. Weld adequately to support loaded spreader trough. If bolting, is desired,
drill (2) holes for 1/2” bolts simultaneously through bracket, cornerpost and bolt
solidly.

4. Position hanger iron brace on brace pin located on spreader endplates.

5. Locate brace pins on dump body cornerposts approximately as shown using braces
for exact positioning. (Braces may require bending for proper fit.)

6. Weld brace pins solidly to dump body, and retain braces at each end with hairpin
keepers.

7. Carefully remove temporary spreader positioning apparatus.
8. Ifthereis a gap between the trough lip and the dump body rear cross member, a
“spillboard” of about 3/16” x 2” steel may be welded or bolted to the forward lip of the

spreader to form a seal under the dump body floor. It may have to be notched or cut
to fit around tailgate latches or other obstructions on the rear of the dump body.

WWW.MEYERPRODUCTS.COM PAGE 12 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

INSTALLATION OF SPINNER ASSEMBLY ON
“SEL” SERIES SPREADERS

SUPPORT SPINNER ASSEMBLY SOLIDLY WHEN

A DANGER MOUNTING ON SPREADER.

SPINNER ASSEMBLY PROCEDURE:

1. Attach spinner disc to hub with 5/16” x 1 1/2” bolts, flatwashers and flange nuts.
2. Apply anti-seize compound to spinner motor shaft.
3. Mount spinner disc/hub assembly on spinner motor shatft.

4. Secure disc/hub assembly to motor shaft with proper size hardware (provided). Bolt should
engage threads in motor shaft a minimum of 3/8” when bolt is tight.

5. Attach spinner frame assembly to spinner extension mounting bracket with (4) 3/8” X 1”
bolts and flange nuts.

a. Appropriate spinner height depends on truck frame ground clearance. A shorter
spinner height for light and medium duty trucks with contractor style bodies, a
taller spinner height for heavy duty trucks with full size dump bodies.

6. While holding lock collar in middle notch of spinner extension mounting bracket, slide
spinner hinge rod through both the mounting bracket and lock collar.

7. Pin spinner cariage bracket to the trough and bottom door. Insert lynch pins

MOUNTING PROCEDURES:
TRUCK SHOULD BE ON LEVEL SURFACE.
1. Install spinner assembly on spreader by sliding the hinge rod into the mounting tabs on
bottom door. Insert (2) keeper pins into hinge rod. Center and lock spinner assembly

between mounting tabs.

2. Raise and lower dump body to check spinner ground clearances. Adjust
spinner height if needed. Repeat step if adjustments are made.

WWW.MEYERPRODUCTS.COM PAGE 13 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

o
LEFT HAND (CCW) SPINNER ASSEMBLY
S QFRIFS SPRFANFR

—
7=

This diagram to used as refer-

ence only

SPINNER HINGE RCD -

HINGE POINT

SPINNER

e
Q
|
1

.41

x

BODY HINGE
POINT } N

-
1

WWW.MEYERPRODUCTS.COM PAGE 14 00122-517-01 SEPTEMBER 2009




SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

ADJUSTING SPINNER FOR DESIRED SPREAD PATTERN

A DANGER!

Serious persohal injury can result from being
caught in a turning spinner. Stay clear and keep
all others clear when spinner is turning.

Sericus personal injury can result if hit by flying
particles being thrown by a turning spinner.

Stand back, and keep all others back at least 50
feet while spinner is turning. DO NOT ASSUME
that particles cannot be thrown by a turning
spinner just because material is not being
dropped onto the spinner; particles that have been
sticking to the spinner may suddenly come loose
and be thrown causing possible injury.

in general, for the most commenly desired spread pat-
terns, the material drop zone should be over
forward half and within outside edge of disc. See
below and next page. Adjusting the specific location
where material falls on the forward half of the spinner
disc is very important. This allows the greatest portion
of the material to be placed on the road
surface in the three most commonty desired locations:
1. To the left of the vehicie. 2. To the left and rear of
the vehicle. 3. To the rear and right of the vehicle,

The spinner shield which is positioned approximately
at the right forward quadrant of the spinner disc, is
intended to restrict “stray” material to the spinner area
and to aid in a more defined spread pattern.

MATERIAL DISCHARGE OPENING J

N TROUGH BOTIOM

TRUCK DIRECTION

Once the desired spread patiern has been obtained,
increasing the spinner speed by opening the spinner
control knob will give a wider spread pattern, and
closing the spinner control knob will give a narrower
spread pattern.

it shouid be noted that the spread pattern width will
vary as the dump body is raised and lowered during
spreading operations. This is due to the spinner be-
coming closer to the road surface as the body is raised,
and farther away from the road surface as the body is
lowered. A higher spinner assembly above the road
surface will give a wider spread pattern, and a lower
spinner assembly above the road surface will give a
narrower spread pattern. When establishing spread
pattern width, raise the body to the dump angle nor-
mally used during spreading operations, and have

the spinner control knob at the setting normally used
during spreading operations.

Shiding the spinner to intermediate positions from those
shown below and on the following page wil give varia-
tions of spread patterns to those shown. After estab-
lishing the desired spread pattern, it is suggested that
the spinner position on the hinge rod, the dump body
angle, and the valve spinner control setting be recorded
for future use.

IMPORTANT! After making final adjustments, the spin-
ner assembly must always be locked in position using
the provided locking mechanism.

£ 1

1[ SPREADER TROUGH l
T

IMPORTANT!

AFTER MAKING FiNAL ADJUSTMENTS,
SPINNER MUST ALWAYS BE LOCKED
IN POSITION USING PROVIDED
LOCKING MECHANISM

D REAR VIEW OF SPREADER

SPINNER ROTATION

MATERIAL
DROP ZONE

TOP VIEW OF SPINNER

BULK OF MATERIAL IS SPREAD TO LEFT SIDE OF TRUCK WHEN
SPINNER 1S SLID TO FAR LEFT POSITION [AS SHOWN ABOVE).
{DROP ZONE IS OVIR RIGHT—FORWARD AREA OF SPINNER DISC)

SPREAD PATTERN RESULTING FROM
SPINNER IN FAR LEFT POSITION

PAGE 15

WWW.MEYERPRODUCTS.COM 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

Spread pattern adjustment, cont'd

' 1
1[ SPREADER TROUGH J

| —F
h MPORTANT!

AFTER MAKING FINAL ADJUSTMENTS,
SPINNER MUST ALWAYS BE LOCKED
IN POSITION USING PROVIDED

MATERIAL DISCHARGE OPENING —/
IN TRGUGH BOTTOM H

LOCKING MEGHANISM
REAR VIEW OF SPREADER
SPINNER ROTATION
A/_\\

MATERIAL
DROP ZONE

TRUCK  DIRECTION TOP VIEW OF SPINNER

BULK OF MATERIAL IS SPREAD TO LEFT SIDE AND TG REAR OF TRUCK
WHEN SPINNER IS SLID TO CENTER POSITION (AS SHOWN ABOVE).
{DROP ZONE 1S OVER CENTER—FORWARD AREA OF SPINNER DISC)

SPREAD PATTERN RESULTING FROM
SPINNER IN CENTER POSITION

l SPREADER TROUGH l

:

MATERIAL DISCHARGE OPENING —/
IN TROUGH BOTTOM

IMPORTANT!
AFTER MAKING FINAL, ADJUSTMENTS,
SPINNER MUST ALWAYS BE LOCKED
IN POSITION USING PROVIDED

LOCKING MECHANISM
REAR VIEW OF SPREADER
SPINNER ROTATION
A/_\

MATERIAL

DROP ZONE TOP VIEW OF SPINNER

BULK OF MATERIAL IS SPREAD AROUND TO REAR AND TO RIGHT
SIDE OF TRUCK WHEN SPINNER IS SLID TO FAR RIGHT POSHION
EAS SHOWN ABOVE)

TRUCK DIRECTION DROP ZONE IS OVER LEFT-FORWARD AREA OF SPINNER DISC)

SPREAD PATTERN RESULTING FROM
SPINNER IN FAR RIGHT POSITION

Z:\BO111\008111--380-0ORTIPD

WWW.MEYERPRODUCTS.COM PAGE 16 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL
OPERATING INSTRUCTIONS

A DANGER

1.

WHEN STARTING UP NEW EQUIPMENT, BE SURE EVERYONE IS STANDING CLEAR, WATCH
FORANYTHING THAT MAY REQUIRE SHUTTING SYSTEM DOWN. EQUIPMENT MUST BE
STARTED UP SLOWLY AND WATCHED FROM A SAFE DISTANCE. WATCH FORANYTHING THAT
MAY BE HITTING SOMETHING THAT IT SHOULD NOT BE HITTING, AND LISTEN FOR SOUNDS
THAT AREABNORMAL. CORRECTANYTHING THAT ISABNORMAL BEFORE CONTINUING USE
OF THE EQUIPMENT.

BEFORE INSTALLATION, MAINTENANCE, CLEANING, OR REMOVAL OF SPREADER, ALL
,ELECTRICAL CONNECTIONS MUST BE DISCONNECTED

INITIAL START UP:

This spreader is equipped with a elctrical safety interlock device designed to interrupt electrical flow to the auger
motor when disconnected. The spreader is shipped with the interlock device in the disconnected position and
must be connected for operating the spreader.

1.
2.

Connect electrical harnesses to safety interlock, spreader and spinner.

Keep auger and spinner knobs on controller to zero position.
Push power switch to “ON” position.

Examine auger and spinner to see if they are functioning properly. (They will be operating slowly.)
(Left hand mounted spinner should turn in CCW rotation as viewed from above spinner.,
Auger should turn in direction which makes auger fliting appear to move towards trough dropout opening.)

Open control knobs to other positions and check to see if spinner and auger operate faster as knobs are
opened, and slower as knobs are closed.

Open knobs to other positions and check to see if spinner and auger operate faster as knobs are adjusted.

Shut power switch to off

WWW.MEYERPRODUCTS.COM PAGE 17 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

OPERATING INSTRUCTIONS

(Continued)
PREPARING SPREADER FOR USE:

1. Position spreader cover plate vertically and secure with latches.

2. With dump body empty, unlatch dump body tailgate from bottom and open as wide as possible
but not bearing against cover plate, set the stop (or spread) chains.

3. Loosen spinner lock and slide spinner assembly to far left and retighten lock. (Position
for spreading three or four lane highway from right lane.)

4. Put spreading material in dump body and raise dump body to fill spreader trough.

5. Lower dump body to safe position.

6. Press controller power switch to “ON” position. Spread small amount of
material to determine placement of material at various spinner and auger speeds with spinner in this far left
position.

7. Press controller switch to “OFF” position and shut off truck engine.

8. Loosen spinner lock and slide spinner assembly to far right and retighten lock. (Position for
spreading behind truck and to extreme right covering up to four lanes from left lane.)

9. Start truck engine.
10. Press controller switch to “ON” position. Spread small amount of material to determine
placement of material at various spinner and auger speeds with spinner in this
far right position.

11. It should now be visible that various spread patterns may be obtained by placing spinner at various
positions from left to right, and by changing spinner speeds on valve.

OPERATING SPREADER:

1. For operating electrical system, follow same procedures as for preparing spreader for use.
2. Any speed knob setting changes may be made while truck is in motion.

3. Spinner and auger may be stopped at the same time, without changing their valve settings, by
pressing power switch to “OFF” position.

4, For normal use of dump truck, cover plate may be laid flat over spreader trough and locked in place.
Dump body tailgate may be opened from top or bottom.

5. When using truck for normal hauling and dumping, it is recommended that electrical safety interlock be
disconnected. Push dust cap onto disconnect.

6. Refer to safety interlock danger decal on trough cover plate for proper use of safety interlock.

7. To avoid spinner damage, spinner may be removed when truck is used for extensive hauling. Protect
electric disconnects with appropriate plugs and caps.

WWW.MEYERPRODUCTS.COM PAGE 18 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL
RECOMMENDED REGULAR MAINTENANCE

A DANGER

SERIOUS PERSONAL INJURY CAN RESULT FROM BEING CAUGHT IN A TURNING AUGER, A TURNING
SPINNER, OR OTHER OPERATING TRUCK EQUIPMENT. BEFORE PERFORMING MAINTENANCE
OPERATIONS, PARK VEHICLE ON LEVEL GROUND. SET PARKING BRAKE, SHUT OFFALL POWER,
AND SHUT OFF TRUCK ENGINE. ALWAYS REPLACE SHIELDS AND COVERS WHEN MAINTENANCE IS
COMPLETE.

1. Clean electrical plugs before taking apart or connecting.

2. Protect electrical plugs while in use and after taking apart with dust caps
or other suitable protection.

3. Auger bearing requires periodic greasing every 15 hours of use and more
fre quent greasing during periods of greater use.

4. Greasing spinner hinge rod at support pivot points is suggested.
5. Hosing down and cleaning spreader after each use, and repainting or oiling after
each season will greatly prolong spreader life. To open bottom door and top cover,

disconnect electrical safety interlock and pivot around to end of spreader.

6. Spreader trough should be completely emptied after each use during severe cold
weather to prevent material from freezing around auger.

WWW.MEYERPRODUCTS.COM PAGE 19 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

P4
RTs L IST/N
G

WWW.MEYERPRODUCTS.COM PAGE 20 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

PULL—-AWAY VIEW
SHOWING TENSIONER ASSEMBLY

TOP VIEW
SHOWN WITHOUT TOP COVER (#29)
& HOLD-DOWN CLIP (#30)

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

TOPVIEW SHOWN WITHOUT TOP COVER
AND HOLD DOWN CLIPS

WWW.MEYERPRODUCTS.COM PAGE 21 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

ITEM PART NUMBER QTY |DESCRIPTION
1 CS 64025 1 WELD, TROUGH, 10G CS
CS C/D |64026 1 WELD, TROUGH, 10 GA CS CENTER DROP
SS 64027 1 WELD, TROUGH 10 G S2
SSC/D |64028 1 WELD, TROUGH, 10 GA S2 CENTER DROP
2 64029 1 REDUCER, GEAR 29.4:1
3 64030 4 BOLT, M10-1.5 X 20 SCH SS
5 63993 5 SCREW, M8-1.25 X 20 SCH SS
6 64015 1 MOTOR, 12 V 1650 RPM 60 A 1/2 HP
8 62480 1 WASHER, FELT 1 1/4” ID X 2 1/2” OD
9 63051 1 WELD, AUGER, SA (2 1/2” TUBE)
64031 1 WELD, AUGER, SA (2 1/2” TUBE) CENTER DROP
12 CS 62611 9 NUT, 3/8-16 SER FLANGE ZP
SS 62743 9 NUT, 3/8-16 SER FLANGE SS
13 64032 1 SPROCKET, 50BL21-1 1/4” BORE
14 64033 1 SPROCKET, 50BL16-3/4” BORE
16 64034 1 BUSHING, TENSIONER STANDOFF S3
17 CS 20051 1 BOLT, 3/8-16 X 1 1/2” HH G5 ZP
SS 64035 1 BOLT, 3/8-16 1 1/2” HH SS
18 CS 64037 1 PLATE, WHEEL TENSIONER 10G CS
SS 64037 1 PLATE, WHEEL TENSIONER 10G S2
20 64038 1 BOLT, SHOULDER 1/2 X 1 1/2” HH
21 64039 1 ROLLER, THNSIONER UHMW
23 CS 64040 1 COVER, CHAIN 10G CS
SS 64041 1 COVER, CHAIN 10G S2
24 CS 63994 3 BOLT, 3/8-16 X 3/4” CA G5 ZP
SS 62746 3 BOLT, 3/8-16 X 3/4” CASS
36 CS 64042 1 COVER, ANTI-FLOW 10G CS
SS 64043 1 COVER, ANTI-FLOW 10G S2
37 CS 61233 2 KEEPER, HAIRPIN LARGE
SS 63193 2 KEEPER, HAIRPIN LARGE SS
48 60421 1 KEY, 1/4: SQ. X 1 1/4”
56 CS 64044 1 FLATWASHER, 3/8” U.S.S. ZP
SS 63565 1 FLATWASHER, 3/8” U.S.S. SS
57 64024 4 SCREW, M6-1.0 X 10 SCH SS

WWW.MEYERPRODUCTS.COM PAGE 22 00122-517-01 SEPTEMBER 2009



-
<
>
Z
<
=
Z
o
[
o
-
14
-
n
-
o
<
g
14
w
o
©)
(@]
Z
<
Z
o
<
-
S
-
n
=
-
w
2]

00 81} 919704 FIVHOVd
SSINYYH T0HINOD HOLON T¥Na
NI G3HSINGN 134005 ONY 9Md

- T ww g JIETAITE ,; Wg %

6¢f 3Ll NO

I
7’ Q343INID T¥J30 0907 \N

(ASSY HONOYL dD SS) 220v9

(ASSY HONO¥L dD SI) T20v9

(ASSY HONOYL SS) 02019

(ASSVY HONOYL SO) 6T0V9
M3IN dV3d

00122-517-01 SEPTEMBER 2009

PAGE 23

WWW.MEYERPRODUCTS.COM



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

ITEM PART NUMBER QTY. |DESCRIPTIONS
7 CS 20049 4 BOLT, 3/8-16 X 1 HH G5 ZP
SS 62697 4 BOLT, 3/8-16 X 1 HH SS
12 CS 62611 9 NUT, 3/8-16 SER FLANGE ZP
SS 62743 9 NUT, 3/8-16 SER FLANGE SS
17 CS 20051 1 BOLT, 3/8-16 X 1 1/5” HH G5 ZP
SS 64035 1 BOLT, 3/8-16 X 1 1/2” HH SS
19 CS 20305 8 LOCKNUT, 3/8-16 NI ZP
SS 63348 8 LOCKNUT, 3/8-16 NI SS
24 CS 63994 3 BOLT, 3/8-16 X 3/4” CA G5 ZP
SS 62746 3 BOLT, 3/8-16 X 3/4” CASS
25 CS 64045 1 WELD, BOTTOM DOOR 10 G CS
CS C/D | 64046 1 WELD, BOTTOM DOOR, 10G CD CENTER DROP
SS 64047 1 WELD, BOTTOM DOOR 10G SS
SS C/D | 64048 1 WELD, BOTTOM DOOR10G SS CENTER DROP
26 64003 2 LATCH, BOTTOM DOOR CS
64004 2 LATCH, BOTTOM DOOR S3
27 CS 63279 2 LOCKNUT, 5/8-11 TOP LOCK ZP
SS 63425 2 LOCKNUT, 5/8-11 TOP LOCK SS
28 CS 20068 2 BOLT, 3/8-16 X 2 1/2” HH G5 ZP
SS 63198 2 BOLT, 3/8-16 X 2 1/2” HH SS
29 CS 64049 1 WELD, TOP COVER 10G CS
SS 64050 1 WELD, TOP COVER 10G S2
30 CS 64051 1 CLIP, HOLD-DOWN 10 G CS
SS 64052 1 CLIP, HOLD-DOWN 10 G S2
31 CS 64053 1 HANDLE, LIFT CS
SS 64054 1 HANDLE, LIFT S3
32 63280 2 BRACKET, S2
33 63283 4 BOLT, 5/16-18 X 5/8” CA SS
34 63310 4 NUT, 5/16-18 SER FLANGE SS
35 CS 62443 2 FORMING, HANDLE, ZP
SS 62731 2 HANDLE, SS
39 62515 1 DECAL, DANGER (AUGER)
40 62006 1 DECAL, DANGER (SPINNER)
42 64018 1 DECAL, SAFETY INTERLOCK ELECTRIC
54 CS 63305 2 BOLT, 5/16-18 X 3/4” CA G5 ZP
SS 62640 2 BOLT, 5/16-18 X 3/4’ CA SS
55 63304 2 NUT, 5/16-18 X 3/4” CA G5 ZP
63310 2 NUT, 5/16-18 X 3/4’ CA SS

WWW.MEYERPRODUCTS.COM PAGE 24 00122-517-01 SEPTEMBER 2009



-
<
>
Z
<
=
Z
o
[
o
-
14
-
n
-
o
<
g
14
w
o
©)
o
Z
<
Z
o
<
-
S
-
n
=
-
w
2]

SMIYISLIS

NILIHIIL ‘NMOHS SY
SWIV ONILLI 3SV3¥9

Y=V NOILI3S

!

\
@@@@@ & @ @ W @

(ASSY HONOYL dD SS) 220t
(ASSY HONO¥L dD SJ) T20v9
(ASSY HONOYL SS) 02019
(ASSVY HONOYL SO) 6T0V9
M3INA 1V 1d AN4
(V-V NOILD3S M3IA ¥v3d)
MIAIATTVNOILDES SSOHO

00122-517-01 SEPTEMBER 2009

PAGE 25

WWW.MEYERPRODUCTS.COM



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

ITEM PART NUMBER QTY DESCRIPTION
10 61163 2 BEARING, 1 1/4”
11 CS 20066 4 BOLT, 3/8-16 Z 1 1/4” HH G5 ZP
SS 62695 4 BOLT, 3/8-16 X 1 1/4” HH SS
12 CS 62611 9 NUT, 3/8-16 SER FLANGE ZP
SS 62743 9 NUT, 3/8-16 SER FLANGE SS
19 CS 20305 8 LOCKNUT, 3/8-16 NI ZP
SS 62638 8 LOCKNUT, 3/8-16 NI SS
24 CS 63994 3 BOLT, 3/8-16 X 3/4” CA G5 ZP
SS 62746 3 BOLT, 3/8-16 X 3/4” CASS
29 CS 64049 1 WELD, TOP COVER 10G CS
SS 64050 1 WELD, TOP COVER 10G S2
30 CS 64051 1 CLIP, HOLD-DOWN 10 G CS
SS 64052 1 CLIP, HOLD-DOWN 10 G S2
31 CS 64053 1 HANDLE, LIFT CS
SS 64052 1 HANDLE, LIFT S3
32 63280 2 BRACKET, S2
33 63283 4 BOLT, 5/16-18 X 5/8” CA SS
34 63310 4 NUT, 5/16-18 SER FLANGE SS
35CS 62443 2 FORMING, HANDLE, ZP
SS 62731 2 HANDLE, SS
36 CS 64042 1 COVER, ANTI-FLOW 10 G CS
SS 64043 1 COVER, ANTI-FLOW 10G S2

WWW.MEYERPRODUCTS.COM PAGE 26 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

d
il

B g

GREASE FITTING AIMS

AS SHOWN; TIGHTEN DRIVE END VIEW DRIVE END VIEW
SETSCREWS SHOWN WITHOUT SPROCKETS, ROLLER CHAIN, SHOWN WITH SPROCKETS, ROLLER CHAIN,
SPRING, & TENSIONER PARTS SPRING, & TENSIONER PARTS

I
o
Q
[

L | /

@ CENTERED ON
TEM 23

DRIVE END VIEW

SHOWING CHAIN COVER & CAUTION DECAL

WWW.MEYERPRODUCTS.COM PAGE 27 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

64019 (CS TROUGH ASSY)
64020 (SS TROUGH ASSY)
64021 (CS CD TROUGH ASSY)
64022 (SS CD TROUGH ASSY)

ITEM PRODUCT QTY DESCRIPTION
2 64029 1 REDUCER, GEAR 29.4:1
3 64030 4 BOLT, M10-1.5 X 20 SCH SS
5 63993 5 SCREW, M8-1.25 X 20 SCH SS
6 64015 1 MOTOR, 12 V 1650 RPM 60 A 1/2 HP
8 62480 1 WASHER, FELT 1 1/4” 1D X 2 1/2” OD
10 61163 2 BEARING, 1 1/4”
11 CS 20066 4 BOLT, 3/8-16 Z1 1/4” HH G5 Z
SS 62695 4 BOLT, 3/8-16 X 1 1/4” HH SS
12 CS 62611 9 NUT, 3/8-16 SER FLANGE ZP
SS 62743 9 NUT, 3/8-16 SER FLANGE SS
13 64032 1 SPROCKET, 50BL21-1 1/4” BORE
14 64033 1 SPROCKET, 50BL16-3/4” BORE
15 64056 1 CHAIN, ROLLER #50-48 PITCH W/C
16 64034 1 BUSHING, TENSIONER STANDOFF S3
17 CS 20051 1 BOLT, 3/8-16 X 1 1/5” HH G5 ZP
SS 64035 1 BOLT, 3/8-16 X 1 1/2” HH SS
18 CS 64036 1 PLATE, WHEEL TENSIONER 10G CS
SS 64037 1 PLATE, WHEEL TENSIONER 10G S2
20 64038 1 BOLT, SHOULDER 1/2 X 1 1/2” HH
21 64039 1 ROLLER, TENSIONER UHMW
22 64057 1 SPRING, EXTENSION 6”
23 CS 64040 1 COVER, CHAIN 10G CS
SS 64041 1 COVER, CHAIN 10G S2
24 CS 63994 3 BOLT, 3/8-16 X 3/4” CA G5 ZP
SS 62746 3 BOLT, 3/8-16 X 3/4” CASS
41 62007 1 DECAL, CAUTION
48 60421 1 KEY, 1/4: SQ. X 1 1/4”
56 CS 64035 1 FLAT WASHER, 3/8” U.S.S. ZP
SS 63565 1 FLAT WASHER, 3/8” U.S.S. SS

WWW.MEYERPRODUCTS.COM PAGE 28 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

12

13 14

WWW.MEYERPRODUCTS.COM PAGE 29 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

Assembled Spinner Image
Parts Listing

ITEM PRODUCT QTY DESCRIPTION
1 63271 2 ROD, HINGE, S3
2 22083 4 PIN, LYNCH
NS 63447 1 ROD, CARRIAGE SUPPORT S3
4 62769 1 COLLAR, SET 1”
5 62459 1 LOCK, SPINNER, S3
6 CS 64009 1 WELD, SPINNER FRAME 10G CS
SS 64010 1 WELD, SPINNER FRAME 10G SS
7 CS 64011 1 WELD, SPINNER CARRIAGE, 10 G CS
SS 64012 1 WELD, SPINNER CARRIAGE, 10G SS
8 64013 1 DISC, POY 18" 1.62 BORE CCW
9 CS 64014 1 WELD, SPINNER HUB CS
10 34102 1 MOTOR, 12V 1650rpm 60A 1/2 HP
11 64016 1 BOLT, M6-1.0 X 40 mm HH SS
12 64017 1 LOCKNUT M6-1.0 TOP LOCK SS
13 63268 4 BOLT, 5/16 - 18 X 1 1/4” HH SS
14 62743 5 NUT, 5/16 SER FLANGE SS
NS 62695 4 BOLT, 3/8-16 X 1 1/4” HH SS
NS 22230 4 FLATWASHER, 3/8” U.S.S. SS
NS 62743 4 NUT, 3/8-16 SER FLANGE SS

WWW.MEYERPRODUCTS.COM PAGE 30 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

WWW.MEYERPRODUCTS.COM PAGE 31 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

ASSEMBLY PARTS LIST

ITEM PRODUCT QTY DESCRIPTION

1 63271 2 ROD, HINGE, S3

2 22083 4 PIN, LYNCH

3 63447 1 ROD, CARRIAGE SUPPORT S3

4 62769 1 COLLAR, SET 1”

5 CS 64009 1 WELD, SPINNER FRAME 10G CS
SS 64010 1 WELD, SPINNER FRAME 10G SS

6 CS 64011 1 WELD, SPINNER CARRIAGE, 10 G CS
SS 64012 1 WELD, SPINNER CARRIAGE, 10G SS

7 64013 1 DISC, POY 18" 1.62 BORE CCW

8 CS 64014 1 WELD, SPINNER HUB CS

9 34102 1 MOTOR, 12V 1/2 HP

10 63193 1 KEEPER, HAIRPIN LARGE, SS

11 62695 4 BOLT, 3/8-16 X 1 1/4” HH SS

12 22230 4 FLAT WASHER, 3/8” U.S.S. SS

13 62743 4 NUT, 3/8-16 SER FLANGE SS

14 63268 4 BOLT 5/16-18 X 1/1/4” HH SS

15 63173 5 FLATWASHER 5/16 U.S.S. SS

16 63310 5 NUT 5/16-18 SER FLANGE SS

17 64016 1 BOLT, M6-1.0 X 40 mm HH SS

18 64017 1 LOCKNUT, M6-1.0 TOP LOCK SS

19 62459 1 LOCK, SPINNER, S3

NS 62273 1 BOLT 5/16-18 1 1/2” HH SS

WWW.MEYERPRODUCTS.COM PAGE 32 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

NAME PLATE INFORMATION

When ordering parts or requesting information or assistance, always include
the information listed below.

The Model Number and Serial Number for the Spreader are shown on the name
plate.

® The space below is provided as a convenient place to record these numbers;
just fill in the blanks.

MODEL NUMBER

SERIAL NUMBER

DATE PURCHASED

DEALER PURCHASED FROM

DEALER’S SERVICE DEPARTMENT PHONE NUMBER

EXPLANATION OF SERIAL NUMBER DECAL

hm Diamond- 18513 Euclid Ave
” ————— .
PATENT NUMBERS WHICH APPLY % gfg’ffgg;l‘;g 44112
TO CERTAIN DESIGN FEATURES
ON THIS SPREADER May be covered by one or more of these patents:
XXXXXX
(P> PACKAGE '7‘ Description: P, SIDS - MEYER SPREDER
(SJ) MODEL

Part Number: XXXXX

Serial Number: XXXXX
PART NUMBER J

L REGISTERED SERIAL NUMBER
FOR THIS UNIT FOR THIS SPECIFIC UNIT

Z:\00111\00111-389—00RTJPD

CALL YOUR AUTHORIZED MEYER PRODUCTS DEALER FOR PARTS AND SERVICE
MEYER PRODUCTS (216) 486-1313
FAX (216) 486-9775

email: warranty@meyerproducts.com

NOTICE: INSTRUCTIONAL MATERIAL AND PARTS LISTS INCLUDED IN THIS MANUAL

ARE SUBJECT TO CHANGE WITHOUT NOTICE.

WWW.MEYERPRODUCTS.COM PAGE 33 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

SPREADER ONE YEAR WARRANTY

Meyer Products (“Meyer”) warrants to the original purchaser only that it will repair, or, at the sole option of Meyer,
replace any part of the new Meyer covered product which proves to be defective in workmanship or material
under normal use for a period of one year from the date of delivery to the original purchaser. This warranty is not
transferable or assignable. The original purchaser’s sole and exclusive remedy against Meyer and Meyer’s sole
obligation for any and all claims, whether for breach of contract, warranty, tort (including negligence) or otherwise
shall be limited to providing, through its Distributor/Sub Distributor network, all labor and or parts necessary to
correct such defects free of charge. Any cost incurred in returning the product to the Distributor/Sub-Distributor is
the responsibility of the original purchaser.

The gasoline engine used in this product is covered by its own warranty as provided by the engine manufacturer.
A copy of this warranty is included with the engine.

EXCLUSIONS

THIS WARRANTY DOES NOT COVER PAINT, EXCEPT EXPENDABLE PARTS SUCH AS PINS, SPREADER FINS,
AND OTHER NORMAL WEAR ITEMS. MEYER SHALL NOT BE LIABLE FOR ANY SPECIAL, INDIRECT OR
CONSEQUENTIAL DAMAGES ARISING FROM ANY CLAIMS ARISING HEREUNDER, OR FOR DAMAGES
RESULTING FROM LACK OF NECESSARY MAINTENANCE, OR FROM MISUSE, ACTS OF GOD, ALTERATION
OF A MEYER PLOW, SPREADER OR PART, OR FROM USE OF PARTS OR HYDRAULIC FLUID NOT SUPPLIED
BY MEYER. USE OF THE MEYER SNOWPLOW, SPREADER FOR ANY PURPOSE OTHER THAN PLOWING
SNOW OR SPREADING APPROVED MATERIAL ARE EXAMPLES OF AN ABUSE AND MISUSE.

THE FOREGOING WARRANTY IS EXCLUSIVE AND IN LIEU OF ALL OTHER WARRANTIES, EXPRESS OR
IMPLIED, INCLUDING, BUT NOT LIMITED TO, ANY IMPLIED WARRANTY OF MERCHANTABILITY OR FITNESS
FOR A PARTICULAR PURPOSE.

WARRANTY SERVICE

In order to obtain service under this warranty, the original purchaser must return the Meyer claimed defective
product to the Distributor/Sub-Distributor from whom the product was purchased or to any authorized Meyer
Distributor/Sub-Distributor, transportation and freight charges prepaid. Only Meyer Distributor/Sub-Distributors
are authorized to perform the obligations under these warranties.

GENERAL

It is the responsibility of the original purchaser to establish the warranty period by verifying the original delivery
date. A bill of sale, cancelled check or some other appropriate payment record may be kept for that purpose. It
is recommended, but not required, that the consumer verify the original delivery date by immediately returning the
attached Warranty Registration Card. No person is authorized to change this warranty or to create any warranty
other than that set forth herein. This warranty gives you specific legal rights and you may also have other rights
which vary from state to state.

Meyer Products

18513 Euclid Avenue

Cleveland, Ohio 44112

Phone (216) 486-1313

Fax (216) 486-3073

E-Mail advertising@meyerproducts.com

WWW.MEYERPRODUCTS.COM PAGE 34 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

NOTES

WWW.MEYERPRODUCTS.COM PAGE 35 00122-517-01 SEPTEMBER 2009



SEL INSTALLATION AND OPERATING INSTRUCTION MANUAL

MEYER PRODUCTS, LLC
18513 EUCLID AVE.
CLEVELAND, OHIO 44112-1084

PHONE: (216) 486-1313
FAX: (216) 486-9775

email:warranty@meyerproducts.com
website: www.meyerproducts.com

IMPORTANT
INFORMATION
ENCLOSED

Meyer Spreaders are protected by one or more of the following patents: 6698997, CA 2,415,540 C, 7588195, 8448882, 8505837, 8523086,
8657208, 6186731, 6,793,154 B2, 6722590, 6715703, 6978952, 6932287, 8505838, 8827002, 5842649, CA 2,435,106 C, 6364598.

WWW.MEYERPRODUCTS.COM PAGE 36

00122-517-01 SEPTEMBER 2009



